

**TEST REPORT**

**Report No. : CH:TX:7420035519**

**DATE : 04/06/2016**



KOL- 4102

**INDIANA LEATHERS**  
32,DILKHUSA STREET  
KOLKATA-700017  
INDIA

**CONTACT PERSON : MR.WASIM AKRAM**

**THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :**

**SAMPLE DESCRIPTION** GLOVES  
INDUSTRIAL GLOVES  
**COLOUR** WHITE/BEIGE/YELLOW  
**PHOTO APPENDIX.**



**SAMPLE RECD ON** 01/06/2016 **TESTING PERIOD :** 01/06/2016 - 04/06/2016

**Summary of Test Results**

Test Method	Test Name	Status / Performance Level
EN 388:2003	<b>Protective Gloves against mechanical risks</b>	
	Abrasion Resistance	Peformance Level 2
	Blade cut Resistance	Peformance Level 1
	Tear Resistance	Peformance Level 4
	Puncture Resistance	Peformance Level 3

Per pro SGS India Private Ltd.



**K. PACHAIYAPPAN**  
**ASST. MANAGER**  
Email your Test Report Related Enquiries at [Feedback.SLT@sgs.com](mailto:Feedback.SLT@sgs.com)

**TEST REPORT**

**Report No. : CH:TX:7420035519**

**DATE : 04/06/2016**



KOL- 4102

## RESULTS

**EN 388 : 2003 Protective Gloves against mechanical risks**

Clause	Test Name	Result				Performance level
6.1	Abrasion resistance (Cycles)	500	500	500	500	2
6.2	Blade cut resistance (Index)	1.23 1.23 1.24 1.24 1.31	Avg 1.25	1.37 1.37 1.45 1.39 1.46	Avg 1.41	1
6.3	Tear resistance (N)	148.8	152.4	102.6	115.4	4
6.4	Puncture resistance (N)	115.6	115.8	116.6	116.8	3

Note : Above tests are performed on all models combined together as per customer request.

\*\*\*\*\* End of Report\*\*\*\*\*